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Appendix B. AC Conducted Emission Test Results

. . Temperature : 22~24°C
Test Engineer : |Yuki : "
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level (dBuV) Date: 2025-03-12
100
90.0
80.0
70.0
60.0 | FCC 15E_QP
50.0 FCC 15E_AVG
40.0
30.0
20.0
10.0
%5 05 1 2 5 10 20 30
Frequency (MHz)
Site : CO02-5Z
Condition : FCC 15E QP LTSN 2025-L LINE
Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark
MHz dBuV dB dBuV dBuv dB dB
1 @.15 36.95 -18.96 ©55.91 17.1@ 9.66 18.19 Average
2 * @.1> 48.85 -17.26 65.91 28.88@ 9.66 1€.19 QP
3 @.16 36.16 -19.27 55.43 16.38 9.67 18.19 Average
4 @.1s 47.66 -17.77 65.43 27.8@ 9.67 16.19 QP
5 @.18 38.77 -23.78 54.55 18.9@ 9.69 18.18 Average
B @.18 42.87 -22.48 b4.55 22.28 9.69 168.18 QP
7 @.24 27.21 -24.96 52.17 7.3@ 9.72 18.19 Average
8 @.24 35.91 -26.26 62.17 lo.ee 9.72 1e.19 QP
9 @.38 34.84 -13.57 43.21 14.7@ 9.72 18.22 Average
18 @.38 38.84 -28.17 58.21 18.1@ 9.72 18.22 QP
11 @.08 25.38 -28.78 4do0.08 5.4 9.66 18.24 Average
12 @.o08 35.49 -2e.08 OSo.8e@ 15.5@ 9.66 1€.24 QP
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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. . Temperature : 22~24°C
Test Engineer : |Yuki - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-03-12
100 Level (dBuV) &
90.0
80.0
70.0
60.0 | FCC 15E_QP
50.0 FCC 15E_AVG
40.0
30.0
20.0
10.0
%5 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15E QP LTSN 2025-N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Lewvel Factor Loss Remark
MHz dBuV dB dBuV dBuv dB dB
1 @.15 36.84 -19.96 56.88 16.38@ 9.55 18.19 Average
2 =* @.15 48.54 -17.46 66.88 25.58 9.55 18.19 QP
3 @.18 31.e6 -23.58 54.04 11.1@ 9.78 1€.18 Average
4 @.18 43.26 -21.38 ob4.64 23.38 9.78 18.18 QP
5 @.21 28.38 -24.89% 53.27 8.4a 9.88 18.18 Average
B @.21 48.28 -22.99 B3.27 28.38 9.88 1€.18 QP
7 @.29 21.74 -2B.8@8 58.54 1.71 9.83 18.28 Average
a8 @.2% 32.54 -28.88 66.54 12.51 9.83 1e.28 QP
9 @.54 26.26 -19.74 4d6.08 .4 9.62 16€.24 Average
1@ @.54 33.86 -22.94 5S6.88 13.28 9.62 18.24 QP
11 @.61 24.58 -21.42 46.08 4.69 9.65 18.24 Average
12 @.61 35.48 -28.52 ©56.88 15.59 9.65 18.24 QP
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2

TEL : +86-512-57900158
FCCID : UZ7WS5012




SPORTON LAB.

FCC RF Test Report

Report No. : FR512204E

Appendix C. Radiated Spurious Emission

Relative Humidity : | 41 ~ 43 %
Test Engineer : Koi Ji

Temperature : 20.2~ 215 °C
Radiated Spurious Emission Test Modes

Mode Band FGal-rl]zd) Antenna Modulation Channel | Frequency gg:g RU Remark

Mode 1 | U-NII-1 5.15-5.25 0+1 802.11a 36 5180 6Mbps - -
Mode 2 | U-NII-1 5.15-5.25 0+1 802.11a 44 5220 6Mbps - -
Mode 3 | U-NII-1 5.15-5.25 0+1 802.11a 48 5240 6Mbps - -
Mode 4 | U-NII-1 5.15-5.25 0+1 802.11ax HE20 36 5180 MCSO0 Full RU -
Mode 5 | U-NII-1 5.15-5.25 0+1 802.11ax HE20 36 5180 MCSO | RU106/53 -
Mode 6 | U-NII-1 5.15-5.25 0+1 802.11ax HE20 44 5220 MCSO0 Full RU -
Mode 7 | U-NII-1 5.15-5.25 0+1 802.11ax HE20 48 5240 MCSO0 Full RU -
Mode 8 | U-NII-1 5.15-5.25 0+1 802.11ax HE40 38 5190 MCSO0 Full -
Mode 9 | U-NII-1 5.15-5.25 0+1 802.11ax HE40 38 5190 MCSO0 | RU242/61 -
Mode 10 | U-NII-1 5.15-5.25 0+1 802.11ax HE40 46 5230 MCSO0 Full -
Mode 11 | U-NII-1 5.15-5.25 0+1 802.11ax HE80 42 5210 MCSO0 Full -
Mode 12 | U-NII-1 5.15-5.25 0+1 802.11ax HE80 42 5210 MCSO0 | RU484/65 -
Mode 13 | U-NII-2A | 5.25-5.35 0+1 802.11a 52 5260 6Mbps - -
Mode 14 | U-NII-2A | 5.25-5.35 0+1 802.11a 60 5300 6Mbps - -
Mode 15 | U-NII-2A | 5.25-5.35 0+1 802.11a 64 5320 6Mbps - -
Mode 16 | U-NII-2A | 5.25-5.35 0+1 802.11ax HE20 52 5260 MCSO Full -
Mode 17 | U-NII-2A | 5.25-5.35 0+1 802.11ax HE20 60 5300 MCSO0 Full -
Mode 18 | U-NII-2A | 5.25-5.35 0+1 802.11ax HE20 64 5320 MCSO0 Full -
Mode 19 | U-NII-2A | 5.25-5.35 0+1 802.11ax HE20 60 5300 MCSO = RU106/54 -
Mode 20 | U-NII-2A | 5.25-5.35 0+1 802.11ax HE40 54 5270 MCSO Full -
Mode 21 | U-NII-2A | 5.25-5.35 0+1 802.11ax HE40 62 5310 MCSO Full -
Mode 22 | U-NII-2A | 5.25-5.35 0+1 802.11ax HE40 62 5310 MCS0 RU242/62 -
Mode 23 | U-NII-2A | 5.25-5.35 0+1 802.11ax HE80 58 5290 MCSO0 Full -
Mode 24 | U-NII-2A | 5.25-5.35 0+1 802.11ax HE80 58 5290 MCSO | RU484/66 -
Mode 25 ' U-NII-2C | 5.47-5.725 0+1 802.11a 100 5500 6Mbps - -
Mode 26 = U-NII-2C | 5.47-5.725 0+1 802.11a 116 5580 6Mbps - -
Mode 27 | U-NII-2C | 5.47-5.725 0+1 802.11a 140 5700 6Mbps - -
Mode 28 ' U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 100 5500 MCSO0 - -
Mode 29 @ U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 100 5500 MCSO = RU106/53 -
Mode 30 ' U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 116 5580 MCSO0 - -
Mode 31 ' U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 140 5700 MCSO0 - -
Mode 32 ' U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 140 5700 MCSO0 | RU106/54 -
Sporton International Inc. (Kunshan) Page Number : C1 of C245
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Mode Band (BGa:g Antenna Modulation Channel | Frequency g::: RU Remark
Mode 33 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE40 102 5510 MCSO0 Full -
Mode 34 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE40 102 5510 MCSO0 | RU242/61 -
Mode 35 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE40 110 5550 MCSO0 Full -
Mode 36 = U-NII-2C | 5.47-5.725 0+1 802.11ax HE40 134 5670 MCSO0 Full -
Mode 37 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE40 134 5670 MCS0 | RU242/62 -
Mode 38  U-NII-2C | 5.47-5.725 0+1 802.11ax HE8O0 106 5530 MCSO0 Full -
Mode 39 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE80 106 5530 MCSO = RU484/65 -
Mode 40 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE80 122 5610 MCSO0 Full -
Mode 41 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE80 122 5610 MCSO = RU484/66 -
Mode 42 ' U-NII-2C | 5.47-5.725 0+1 802.11a 144 5720 6Mbps - -
Mode 43 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 144 5720 MCSO0 - -
Mode 44 ' U-NII-2C | 5.47-5.725 0+1 802.11ax HE40 142 5710 MCSO0 - -
Mode 45 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE80 138 5690 MCSO0 - -
Mode 46 | U-NII-3 | 5.725-5.85 0+1 802.11a 149 5745 6Mbps - -
Mode 47 | U-NII-3 | 5.725-5.85 0+1 802.11a 157 5785 6Mbps - -
Mode 48 U-NII-3 | 5.725-5.85 0+1 802.11a 165 5825 6Mbps - -
Mode 49 U-NII-3 | 5.725-5.85 0+1 802.11ax HE20 149 5745 MCSO0 Full -
Mode 50 U-NII-3 | 5.725-5.85 0+1 802.11ax HE20 149 5745 MCS0 RU106/53 -
Mode 51 = U-NII-3 | 5.725-5.85 0+1 802.11ax HE20 157 5785 MCSO Full -
Mode 52 U-NII-3 | 5.725-5.85 0+1 802.11ax HE20 165 5825 MCSO Full -
Mode 53 U-NII-3 | 5.725-5.85 0+1 802.11ax HE20 165 5825 MCSO0 | RU106/54 -
Mode 54 U-NII-3 | 5.725-5.85 0+1 802.11ax HE40 151 5755 MCSO0 Full -
Mode 55 U-NII-3 | 5.725-5.85 0+1 802.11ax HE40 151 5755 MCS0 RU242/61 -
Mode 56 = U-NII-3 | 5.725-5.85 0+1 802.11ax HE40 159 5795 MCSO0 Full -
Mode 57 ' U-NII-3 | 5.725-5.85 0+1 802.11ax HE40 159 5795 MCS0 | RU242/62 -
Mode 58 ' U-NII-3 | 5.725-5.85 0+1 802.11ax HE8O 155 5775 MCSO Full -
Mode 59 = U-NII-3 | 5.725-5.85 0+1 802.11ax HE8O 155 5775 MCSO0 | RU484/65 -
Mode 60 U-NII-3 | 5.725-5.85 0+1 802.11ax HE8O 155 5775 MCSO0 | RU484/66 -

Note: For 802.11n/11ac/11ax mode, the whole testing have assessed only 802.11 ax HE20/HE40/HE8O0 by

referring to the higher output power for RSE testing.

Co-location mode

Band . Data
Mode Band (GH2) Antenna Modulation Channel | Frequency Rate RU | Remark
U-NII-2A 5.25-5.35 0+1 802.11ax HE20 64 5320 MCSO0 | Full -
Mgfe 2400-2483.5 | 2400-2483.5 0 Bluetooth-LE_GSFK 39 2480 2Mbps | - -
NFC On
Sporton International Inc. (Kunshan) Page Number 1 C2 of C245
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Summary of each worse mode

Mode  Modulation | Ch. (i/rlﬁg) (dlé?X/e/Im) (dléiun\]/i/tm) M(zrg)in Pol. 'Z?/Zk Result| Remark

802.11a 36 | 5150.00 52.40 54.00 -1.60 V | AVERAGE Pass | Band Edge

! 802.11a 36 = 10360.00 44.55 68.20 -23.65 H PEAK Pass | Harmonic
802.11a 44 | 5149.82 51.70 54.00 -2.30 H | AVERAGE | Pass Band Edge

2 802.11a 44 | 10440.00 44.96 68.20 -23.24 \% PEAK Pass Harmonic
802.11a 48 | 5141.36 50.39 54.00 -3.61 H | AVERAGE | Pass Band Edge

3 802.11a 48 | 10480.00 44.87 68.20 -23.33 \% PEAK Pass Harmonic
802.11ax HE20 36 | 5150.00 52.37 54.00 -1.63 V | AVERAGE | Pass Band Edge

! 802.11ax HE20| 36 | 10360.00 45.91 68.20 -2229  V PEAK Pass | Harmonic
802.11ax HE20 36 | 5149.15 49.97 54.00 -4.03 H | AVERAGE | Pass Band Edge

> 802.11ax HE20 36 - - - - - - - Harmonic
6 802.11ax HE20 44 | 5149.82 51.63 54.00 -2.37 H | AVERAGE | Pass Band Edge
6 802.11ax HE20| 44 | 10440.00 45.77 68.20 -22.43 H PEAK Pass Harmonic
7 802.11ax HE20 48 | 5146.16 51.13 54.00 -2.87 H | AVERAGE | Pass Band Edge
7 802.11ax HE20 48 | 10480.00 45.53 68.20 -22.67 \Y PEAK Pass | Harmonic
8 802.11ax HE40 38 | 5149.69 51.87 54.00 -2.13 H | AVERAGE | Pass Band Edge
8 802.11ax HE40| 38 | 10380.00 45.36 68.20 -22.84  V PEAK Pass | Harmonic
9 802.11ax HE40| 38 = 5150.00 50.72 54.00 -3.28 H | AVERAGE  Pass  Band Edge
9 802.11ax HE40 38 - - - - - - - Harmonic
10 802.11ax HE40 46  5148.57 51.94 54.00 -2.06 H  AVERAGE | Pass Band Edge
10 802.11ax HE40| 46 | 10460.00 45.62 68.20 -22.58 H PEAK Pass Harmonic
11 802.11ax HE80 42  5147.93 52.26 54.00 -1.74 H  AVERAGE | Pass Band Edge
11 802.11ax HE80| 42 | 10420.00 45.08 68.20 -23.12 H PEAK Pass Harmonic
12 802.11ax HE80 42  5149.85 52.74 54.00 -1.26 H | AVERAGE | Pass Band Edge
12 | 802.11ax HE80 42 - - - - - - - Harmonic
13 802.11a 52 | 5149.76 49.96 54.00 -4.04 H  AVERAGE | Pass Band Edge
13 802.11a 52 | 10520.00 45.40 68.20 -22.80 H PEAK Pass Harmonic
14 802.11a 60 | 5350.70 52.58 54.00 -1.42 H  AVERAGE | Pass Band Edge
14 802.11a 60 | 10600.00 46.01 74.00 -27.99 \% PEAK Pass Harmonic
15 802.11a 64 | 5350.00 52.55 54.00 -1.45 H | AVERAGE | Pass Band Edge
15 802.11a 64 = 10640.00 45.74 74.00 -28.26 H PEAK Pass Harmonic
16 802.11ax HE20 K 52 | 5148.80 50.54 54.00 -3.46 H | AVERAGE | Pass Band Edge
16 802.11ax HE20| 52 | 10520.00 45.62 68.20 -22.58 \% PEAK Pass Harmonic
17 802.11ax HE20 60 @ 5357.65 49.83 54.00 -4.17 H  AVERAGE | Pass Band Edge
17 802.11ax HE20| 60 | 10600.00 46.14 74.00 -27.86 \% PEAK Pass Harmonic
18 802.11ax HE20 64 | 5350.00 53.00 54.00 -1.00 H | AVERAGE | Pass Band Edge
18 | 802.11ax HE20 64 @ 10640.00 45.83 74.00 -28.17 H PEAK Pass Harmonic
19 802.11ax HE20| 60 5362.75 47.57 54.00 -6.43 H AVERAGE | Pass @ Band Edge
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Mode  Modulation | Ch. (i/rlﬁg) (dlé?X/e/Im) (dléiun\]/i/tm) M(zrg)in Pol. 'Z?/Zk Result| Remark
19 | 802.1lax HE20| 60 - - - - - - - Harmonic
20 802.11ax HE40 54 | 5350.00 52.18 54.00 -1.82 H | AVERAGE | Pass Band Edge
20 | 802.11ax HE40 54 | 10540.00 45.82 68.20 -22.38 \Y PEAK Pass | Harmonic
21 802.11ax HE40K 62  5350.00 51.63 54.00 -2.37 H | AVERAGE | Pass Band Edge
21 802.11ax HE40| 62 | 10620.00 45.46 74.00 -28.54 H PEAK Pass Harmonic
22 802.11ax HE40K 62  5356.25 47.68 54.00 -6.32 H | AVERAGE | Pass Band Edge
22 | 802.11ax HE40 62 - - - - - - - Harmonic
23 802.11ax HE8B0 58 | 5351.85 52.04 54.00 -1.96 H | AVERAGE | Pass Band Edge
23 | 802.11ax HE80O 58 | 10580.00 45.77 68.20 -22.43 H PEAK Pass | Harmonic
24 | 802.11ax HE80 58 @ 5350.35 51.99 54.00 -2.01 H  AVERAGE | Pass | Band Edge
24 | 802.11ax HE80 58 - - - - - - - Harmonic
25 802.11a 100 | 5455.05 49.19 54.00 -4.81 H | AVERAGE  Pass  Band Edge
25 802.11a 100 | 11000.00 46.36 74.00 -27.64 H PEAK Pass | Harmonic
26 802.11a 116 = 5457.87 47.79 54.00 -6.21 H | AVERAGE | Pass Band Edge
26 802.11a 116 | 11160.00 46.37 74.00 -27.63 \Y PEAK Pass | Harmonic
27 802.11a 140 | 5725.08 66.81 68.20 -1.39 \% Peak Pass @ Band Edge
27 802.11a 140 | 11400.00 37.26 54.00 -16.74 V | AVERAGE Pass Harmonic
28 802.11ax HE20 100 | 5459.92 51.30 54.00 -2.70 H | AVERAGE | Pass Band Edge
28 802.11ax HE20| 100 | 11000.00 46.17 74.00 -27.83 \% PEAK Pass Harmonic
29 802.11ax HE20 100 5460.00 49.00 54.00 -5.00 H | AVERAGE | Pass Band Edge
29 | 802.11ax HE20 100 - - - - - - - Harmonic
30 802.11ax HE20 116  5457.73 47.49 54.00 -6.51 H | AVERAGE | Pass Band Edge
30 802.11ax HE20 116  11160.00 46.19 74.00 -27.81 \% PEAK Pass Harmonic
31 802.11ax HE20 140 5725.32 66.88 68.2 -1.32 \% PEAK Pass | Band Edge
31 802.11ax HE20| 140 | 11400.00 46.87 74.00 -27.13 \% PEAK Pass Harmonic
32 802.11ax HE20 140 5727.52 59.60 68.20 -8.60 H PEAK Pass @ Band Edge
32 | 802.11ax HE20 140 - - - - - - - Harmonic
33 802.11ax HE40 102 5457.77 51.27 54.00 -2.73 H  AVERAGE | Pass Band Edge
33 | 802.11ax HE40 102 11020.00 46.02 74.00 -27.98 \% PEAK Pass Harmonic
34 802.11ax HE40 102 5457.29 49.67 54.00 -4.33 H AVERAGE | Pass @ Band Edge
34 | 802.11ax HE40 102 - - - - - - - Harmonic
35 802.11ax HE40 110 5459.80 50.99 54.00 -3.01 H = AVERAGE | Pass Band Edge
35 802.11ax HE40 110  11100.00 45.96 74.00 -28.04 \% PEAK Pass Harmonic
36 802.11ax HE40 134 5726.48 64.26 68.20 -3.94 H PEAK Pass |« Band Edge
36 | 802.11ax HE40 134 11340.00 46.68 74.00 -27.32 H PEAK Pass Harmonic
37 802.11ax HE40 134 5459.21 46.88 54.00 -7.12 H AVERAGE | Pass @ Band Edge
37 | 802.11ax HE40 134 - - - - - - - Harmonic
38 802.11ax HE80 106 5457.93 52.70 54.00 -1.30 H | AVERAGE | Pass Band Edge
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Mode  Modulation | Ch. (i/rlﬁg) (dlé?X/e/Im) (dléiun\]/i/tm) M(zrg)in Pol. 'Z?/Zk Result| Remark
38 | 802.11ax HE80| 106  11060.00 45.60 74.00 -28.40 H PEAK Pass | Harmonic
39 | 802.11ax HEB0 106 5362.36 50.06 54.00 -3.94 H  AVERAGE | Pass | Band Edge
39 | 802.11ax HE80| 106 - - - - - - - Harmonic
40 802.11ax HE80 122 5440.49 51.62 54.00 -2.38 H | AVERAGE | Pass Band Edge
40 802.11ax HE80| 122 | 11220.00 46.77 74.00 -27.23 \% PEAK Pass Harmonic
41 802.11ax HE80 122 5439.68 48.83 54.00 -5.17 H | AVERAGE | Pass Band Edge
41  802.11ax HEBO 6 122 - - - - - - - Harmonic
42 802.11a 144 - - - - - - - Band Edge
42 802.11a 144 | 11440.00 37.34 54.00 -16.66 V | AVERAGE | Pass Harmonic
43 802.11ax HE20 144 - - - - - - - Band Edge
43 802.11ax HE20| 144 | 11440.00 37.54 54.00 -16.46 H ' AVERAGE Pass Harmonic
44 802.11ax HE40 142 - - - - - - - Band Edge
44 802.11ax HE40| 142 11420.00 37.77 54.00 -16.23 V | AVERAGE | Pass Harmonic
45 | 802.11ax HE80| 138 - - - - - - - Band Edge
45 802.11ax HE80| 138  11380.00 37.69 54.00 -16.31 H  AVERAGE Pass Harmonic
46 802.11a 149 | 5646.40 61.76 68.20 -6.44 H PEAK Pass | Band Edge
46 802.11a 149 | 11490.00 37.90 54.00 -16.10 V | AVERAGE Pass Harmonic
47 802.11a 157 | 5945.20 58.90 68.20 -9.30 H PEAK Pass | Band Edge
47 802.11a 157 | 11570.00 37.80 54.00 -16.20 V | AVERAGE Pass Harmonic
48 802.11a 165 | 5988.00 58.79 68.20 -9.41 \% PEAK Pass @ Band Edge
48 802.11a 165 | 11650.00 46.64 74.00 -27.36 \% PEAK Pass Harmonic
49 802.11ax HE20 149 | 5638.40 56.00 68.20 -12.20 H PEAK Pass | Band Edge
49 802.11ax HE20| 149 | 11490.00 37.89 54.00 -16.11 V | AVERAGE Pass Harmonic
50 802.11ax HE20 149 | 5641.20 60.39 68.20 -7.81 H PEAK Pass | Band Edge
50 | 802.11ax HE20 149 - - - - - - - Harmonic
51 802.11ax HE20 157 5627.20 58.87 68.20 -9.33 H PEAK Pass @ Band Edge
51 802.11ax HE20| 157 | 11570.00 46.94 74.00 -27.06 H PEAK Pass Harmonic
52 802.11ax HE20 165 5938.00 53.67 68.20 -14.53 H PEAK Pass |« Band Edge
52 | 802.11ax HE20 165 11650.00 46.73 74.00 -27.27 H PEAK Pass Harmonic
53 | 802.11lax HE20| 165 5975.60 58.39 68.20 -9.81 \% PEAK Pass @ Band Edge
53 | 802.11ax HE20 165 - - - - - - - Harmonic
54 802.11ax HE40 151 5619.38 57.92 68.20 -10.28 H PEAK Pass |« Band Edge
54 802.11ax HE40| 151 | 11510.00 37.91 54.00 -16.09 H ' AVERAGE Pass Harmonic
55 802.11ax HE40 151 5646.35 63.20 68.20 -5.00 H PEAK Pass |« Band Edge
55 | 802.11ax HE40 151 - - - - - - - Harmonic
56 802.11ax HE40 159 | 5627.20 58.34 68.20 -9.86 H PEAK Pass | Band Edge
56 | 802.11ax HE40 159 11590.00 37.94 54.00 -16.06 H | AVERAGE | Pass = Harmonic
57 802.11ax HE40 159 5648.80 60.73 68.20 -7.47 H PEAK Pass | Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FR512204E

Mode  Modulation | Ch. (i/rlﬁg) (dE?(/(e/IrT\) (dléiun\]/i/tm) M(erg)in Pol 'Z?/Zk Result| Remark
57 | 802.1lax HE40| 159 - - - - - - - Harmonic
58 802.11ax HEB0 155 | 5647.60 64.95 68.20 -3.25 H PEAK Pass | Band Edge
58 802.11ax HE80| 155 11550.00 37.73 54.00 -16.27 V | AVERAGE | Pass Harmonic
59 802.11ax HE80 155 5647.20 64.58 68.20 -3.62 \% PEAK Pass @ Band Edge
59 | 802.11ax HE80 155 - - - - - - - Harmonic
60 802.11ax HE80 155 5614.40 64.95 68.20 -3.25 H PEAK Pass @ Band Edge
60 | 802.11ax HE80| 155 - - - - - - - Harmonic

Co-location
Mode Modulation Ch. ‘ ('lzvrlﬁ'qz) ‘ (dléi\</ellr1q) (dléiun\}i;m) M(?jrg)in Pol. ‘ Z(\E/Zk Result | Remark
802.11ax HE20 64 @ 2484.10 43.83 54.00 -10.17 H AVERAGE Pass | Band Edge
o1 802.11ax HE20 64 @ 5320.00 69.33 74.00 -4.67 H PEAK Pass | Harmonic
Bluetooth-LE_GSFK 39 | 5350.05 52.55 54.00 -1.45 H | AVERAGE Pass Band Edge
o1 Bluetooth-LE_GSFK | 39 | 10640.00 45.89 74.00 -28.11 |V PEAK Pass | Harmonic
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=wns. FCC RF Test Report Report No. : FR512204E
1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
l | T UNMU-A2A AL
B0 ! B0 W
44 48 WMW
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 548,70 63.48 74.00 -10.60 51.38 34.20 9.79 3189 0.0 308 365 PEAK 1 5180.00 108,02 -----v -=--=- 95.89 34.20 9.81 3188 0.00 300 385 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
-8 2CHAVE) L L N1 2A-A0-2CHVG)
s ' s
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5148.60 43.68 54.00 -5.40 36.50 34.20 9.79 3189 @.00 308 385 AVERAGE 1 5180.00 101,08 -----v -=---- 88.95 34.20 9.81 3163 0.00 300 385 AVERAGE
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Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

ANT 0+1
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
l | T U UNIZA UKL
B0 ! Bl
48 48
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5148.80 63.66 74.00 -10.34 5156 34.20 9.79 3189 .60 211 247 PEXK 1 5180.00 113,62 ----vv -=-om- 10148 34.20 9.81 3L67 o.00 201 247 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
-H--0-H0-28-U-NI-2CIAVG MU0 2A-A-CHVG)
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5150.60 52.40 54.00 -1.60 40.39 34.20 9.79 31.89 @.00 211 247 AVERAGE 1 5180.00 15,51 ----vv -vnem- 93.37 M. 9.81 367 e.00 211 247 AVERAGE
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swaranas. FCC RF Test Report Report No. : FR512204E

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
i UM U NIZA DN i DN U NIZA DN
U] NS LT e L LT

UM AL CVG) AL ALALCNG)

Peak w ‘ ' s : |
ea IRRPR ORI b et Mom s i

Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWnBin B BN B & B & a g
1 10360.00 44.55 68.20 -23.65 54.85 37.35 15.30 6215 @.08 -~  --- PEAK 1 10360.00 4419 68.20 -23.91 53.78 37.36 15.30 6215 @.08 -~ --- PEAC
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11a_CH44_5220MHz

ANT 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
l | | UAHNIA AL
650 50
48 48
Peak
325 35
163 163
sl 5044, 5088, 5132 517, 520 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5137.50 61.83 74.00 -10.17 54.62 34.01 10.64 37.44 .00 267 200 PEMK 1 5200.00 11411 --veev oomeee 106,57 34.22 10.72 37.48 0.00 267 210 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 ]
45 95
813 813
650 50
U828 AV L UM N-AN-2CHRG)
44 488
Av
) 325 35
163 163
sl 5044, 5088, 5132 517, 520 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.80 5176 54.00 -2.30 44.43 3485 10.65 37.43 0.0 267 210 AVERAGE 1 5220.00 188,16 -----v -=--=- 100.62 34.22 10.72 37.40 0.00 267 210 AVERAGE
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Pol. Horizontal Fundamental

Lol

HMM‘\
915

o MM LA LA NG

Y
“h L LT TR 4“1 i

Peak Blank

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 543480 57.79 74.00 -16.21 49.79 3437 10.94 3731 o007 200 PEMC

mLeveI(dDINhn)
138
15 \
03
850 \\T

\«x\_& U124 V)
T e 1

Avg Blank
35
163
50 5268, 536, 5364, 542, 5460
Frequency (WHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53031 48.71 5400 -5.9 40.79 3430 10.87 37.33 .00 267 210 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR512204E

2
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT 0+1
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
l | 17 UAHNLAALC
50 50
WWWW
48 48 W
Peak
325 35
163 163
sl 5044, 5088, 5132 517, 520 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 585434 58.20 74.00 -15.60 5123 33.90 10.55 37.48 .00 308 212 PEAK 1 5220.00 104,16 ----vv -enee- 96.62 34.22 10.72 37.48 0.00 300 212 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U-H1L--28-U-A-2C1AVE) L UM N-AUN-2CHRG)
i 1 4ManJjﬂﬂfﬁﬂ_,«amzﬁ%,w_AkA
Av
) 325 35
163 163
sl 5044, 5088, 5132 517, 520 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 514234 43.23 54.00 -5.77 40.99 34.83 10.65 37.44 0.0 308 212 AVERAGE 1 520,00 97.02 ----ev -omeee 89.47 34.22 10.73 37.48 0.00 300 212 AVERAGE
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swaranas. FCC RF Test Report Report No. : FR512204E

Pol. Vertical Fundamental

Lol

134

U-I-U-HI-2A-U-I-2C

el
AM‘{WWWWW, Y e ‘rlw' ok T ”””l'ln M

PR

Peak Blank

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5373.60 57.38 74.00 -16.62 49.49 3437 10.86 37.34 .00 3 202 PEM

Lol

134

U-HIHA-U-N-2-U-N1-2C V)|
485 AN 1

Av Blank
9 18

163

520 5268, 5316, 5364, 5412, 5460
Frequency (VHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 547,11 4.9 5400 -7.70 38.29 3434 109 37.38 000 308 212 AVERAGE
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FCC RF Test Report

SPORTON LAB.

Report No. : FR512204E

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B ] U-N&ﬂ-IA-U-PF-ZCIh\@
Peak 4” 1 o b “ A
RS oA AR A
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWnBin B BN B & B & a g
1 10440.00 44.86 08.20 -23.34 S4.20 37.41 15.36 62.11 .00 === PEAK 1 1044000 4.9 068.20 -23.24 5430 37.41 15.36 6211 @.00  --- - PEAK
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sawranis. FCC RF Test Report

Report No. : FR512204E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11a_CH48_5240MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
45 95
813 813
l | T UM NALALLC
650 50 ~
48 48
Peak
325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5148.80 68.72 74.00 -13.28 53.45 34.85 10.65 37.43 0.0 308 198 PEAK 1 5240.00 114,68 ----vv -=--=- 107.07 34,25 18.75 37.39 0.00 300 195 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
U-W-A-U-H-2A-U-S0-2C AG) L L M1 2A-A0-2CHA )
44 ‘ 88
Av
) 325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 514136 58.39 54.00 -3.61 43.16 34.82 10.65 37.44 0.00 309 195 AVERAGE 1 5240.00 108,01 ----vv -=--m- 108,42 34.24 10.74 37.39 0.00 300 195 AVERAGE
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Pol. Horizontal Fundamental

Lol

134

. ONHUNL2A LN

GFII
WY R
{ 4 i‘.lm Wb T 1\
st
R s L w'm‘w‘;nh‘“v‘v

Peak Blank

540 5264, 5326, 5372 5416, 5460
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 548126 56.04 74.00 -15.% 50.07 .40 10.89 37.32 .00 3 198 PEMC

Lol

134

U-N-1--N-2-U--2C AV )
@4 -

Av Blank
9 18

163

540 5264, 5326, 5372 5416, 5460
Frequency (VHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53335 49.58 5400 -4.42 4174 3435 10.84 37.35 .00 308 198 AVERAGE
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FCC RF Test Report

Report No. : FR512204E

3
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT 0+1
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
l | 1 UM NA AL
650 50 W
48 48
Peak
325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 S13L76 58.77 74.00 -15.23 5158 34.00 10.63 37.44 .00 309 200 PEAK 1 5240.00 108,12 ----vv -veee- 108,53 34.24 10.74 37.39 0.00 300 200 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U242 AVG) L L N2 02
) ! 8
Av
) 325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5146.88 43.25 54.00 -5.75 41.09 34.04 10.65 37.44 0.00 300 200 AVERAGE 1 5240.00 10114 --veev oomeee 93,55 34.24 10.74 37.39 0.00 300 200 AVERAGE
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Pol. Vertical Fundamental

Lol

134

o W LA LA NG

P M bbbt
Peak Blank

540 5264, 5526, 5372 5416, 5460
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 546.04 56.73 74.00 -17.7 48.73 3435 1095 37.38 .00 308 200 PEAC

Lol

134

U-N-1--N-2-U--2C AV )

88 1
Avg Blank
325
163
5240 5284, 5328, 832 B8, h460
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5333.30 46.52 54.00 -7.48 38.68 3435 10.84 37.35 .00 308 200 AVERAGE
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SPORTON LAB.

Report No. : FR512204E

Pol. Horizontal Vertical
1‘,wh!\iel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B ] U-N&ﬂ-&U-P’HC{h\@
Peak s " y 1 ek gAY
b A R
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant CablePreamp Aux APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Ml B BN B & B & o MedWndin B BN B & B & a g
1 10480.00 44.27 68.20 -23.93 53.54 37.4 15.39 62.10 .00 === PEAK 1 1p480.00 44.87 68.20 -23.33 S4.16 37.43 15.38 6210 @.08 -~ --- PEAK
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